Sporis/Art =

ELLIPTICAL - LED

10/22/18

120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
001 OWNER'S MANUAL 1 084-061-010 211 STICKER - MODEL NUMBER 2 084-063-020
002 POLAR HEART RATE STRAP 1 3100-03A 213 SCREW - P (M4*L12) 6 002-212-074
004 DISPLAY OVERLAY 1 E845-004 214 SCREW - P (M4*P0.7*L8 ) 6 002-211-223
004A |DISPLAY OVERLAY WITH CUTOUT 1 084-563-012 217 SCREW - B/H (M5*P0.8*L12) 8 002-230-515
005 NO 900MHz OVERLAY 1 000-063-970 217R |WASHER - F (D10*D5.2*T1.0) 8 003-301-021
005.1 |900MHz OVERLAY 1 000-063-980 218 ZERK FITTING 2 E86-023
006 STICKER - BUTTONS 4  |000-063-705 219 RUBBER GRIP 2 E835-219
007 SMALL CAP 4 |054-730-250 220 WATER GUARD 2 080-431-020
012 ENTERTAINMENT CAP 1 |C545U-012 226 PEDAL CARRIAGE - NEW 1 |184-050-04K
014 PLASTIC RIVET 1 C521M-093A |227 SCREW - P (M4*P0.7*L8 ) 8 002-211-223
015 IPOD HOLDER 1 C545U-015 228 SCREW - P (M4*P0.7*L14) 4 002-211-067
016 SCREW - M/P (M4*L.10) 2 002-210-002 231 FOOT PEDAL - RIGHT 1 E83-96
019 SCREW - M/P (M4*L.10) 2 002-210-002 231R |FOOT PEDAL CUSHION - RIGHT 1 E822-069
020 SCREW BRACKET 2 C575U-020 232 SCREW - M/H (M5*L16) 8 002-203-052
021 SCREW - M/P (M4*L10) 6 002-210-002 233 STICKER - RIGHT 1 000-063-047
025 SCREW - M/P (M4*L.12) 2 002-210-003 234 STRIDE RAIL REAR OUTER COVER - R 1 E835-234
026 MAGAZINE HOLDER 1 C545U-026 235 STRIDE RAIL REAR INNER COVER - R 1 E835-235
029 STICKER - QR CODE 1 C575U-013 236 SCREW - M/P (M4*L12) 4 002-210-003
030 SUPPORT PLASTIC 2 C545U-030 237 SCREW - P (M5*P0.8*L12) 2 002-211-255
031 SCREW - M/P (M4*L.16 D8.5) 5 002-210-004 240 STICKER - RIGHT 1 000-063-047
032 DISPLAY SUPPORT FRAME 1 |E83-01 242 SUPPORT ARM COVER 2 |E835-242
033 SCREW - B/H (M6*L20) 3 002-202-032 243 OVAL FRAME CAP 4 E835-243
034 WIRE CLIP - (1/4") 1 000-076-430 244 WASHER - (D18*D8.5*T2) 4 103-305-012
046 KEY CUSHION 21 ]032-630-280 245 SCREW - M/H (M8*P1.25*L.25) 4 002-203-064
064 SCREW - P (M3*L8) 4 |002-212-042 247 STICKER - RIGHT 2 |000-063-047
097 SCREW - P (M3*L12) 2 002-212-045 249 STATIONARY HANDLE 1 E835-249
098 SCREW - P (M3*L8) 18 ]002-212-042 255 SCREW - M/H (M6*P1.0*L15) 2 002-203-023
154 SCREW - P (M4*L8) 2 002-212-070 256 WASHER - F (D13*D6*t1.0) 2 003-301-034
157 STICKER - NFC 1 000-063-125 257 SCREW - B/H (M6*P1.0*L15) 2 002-205-614
158 STICKER - NFC 1 000-063-126 258 WASHER - SU (D20*D7*T2.0) 2 E822-034B
160 DISPLAY BACK PLASTIC 1 C545U-160 260 SCREW - P (M4*L12) 4 002-212-074
161 SCREW - M/P (M4*L.25) 4 1002-210-005 264 WIRE CLIP - (3/8") 1 000-076-450
164 PLASTIC GUIDE RING 4 |C575U-164 265 SCREW - P (M5*P0.8*L12) 1 002-211-255
165 ZIP TIE 19 ]000-076-241 266 LOWER FRAME COVER 1 E835-266
167 STICKER 1 054-563-051 267 STICKER - LEFT 2 000-063-046
168 STICKER - MEMBER CARD 1 |C545U-168 276 SNAP RING - (STW-20) 1 |004-401-006
171 BRACKET - RIGHT 1 C545U-171 277 CRANK BUSHING 1 E822-089
172 SCREW - M/P (M4*L.10) 4 1002-210-002 278 SCREW - H (M5*L5) 1 002-204-064
173 DISPLAY SIDE COVER - RIGHT 1 C545U-173 279 SPINDLE BEARING - (620422) 2 8003-73
174 SCREW - P (M4*P0.7*L12) 4  |002-211-225 280 WASHER - W (D45.5*D33.7) 1 |003-303-003
175 BRACKET - LEFT 1 C545U-175 281 STICKER - WARNING 2 082-063-030
176 DISPLAY SIDE COVER - LEFT 1 C545U-176 284 WHEEL AXLE 1 081-313-191
177 PEDESTAL RING 1 E835-177 285 TRANSPORT WHEEL 1 XT20-41
178 CARD GUIDE COVER 1 C545U-178 286 SNAP RING - (9MM) 2 004-402-005
202 SCREW HOLE CAP 1 C575U-314 291 SCREW - P (M4*P0.7*L8 ) 2 002-211-223
203 SCREW - B/H (M10*P1.5*L20) 2 002-202-045 293 SCREW - P (M5*P0.8*L12) 2 002-211-255
204 WASHER - S (D20*D10.2*T2.0) 6 103-304-072 296 EUP BOARD BRACKET 1 156-010-293
205 SCREW - M/H (M10*P1.5*L25) 6 ]002-203-072 297 SCREW - P (M5*P0.8*L12) 2 |002-211-255
208 PEDESTAL COVER - LEFT 1 E835-208 299 PLASTIC SLEEVE (D9*D5.1*L8) 4 030-141-013
209 SCREW - M/P (M4*L.12) 5 002-210-003 300 SCREW - P (M4*P0.7*L12) 4 002-211-225
210 PEDESTAL COVER - RIGHT 1 E835-210 301 SCREW - P (M4*P0.7*L12) 2 002-211-225

Page 1 of 4

partsorders@gosportsart.com




Sporis/Art =

ELLIPTICAL - LED

10/22/18

120VAC

BBL  Description QTY Part Number BBL Description QTY Part Number
304 STICKER - POWER SWITCH 1 000-063-095 393 BOLT - GUIDE ROLLER 2 805P-17
305 STICKER - GROUND WIRE 1 000-063-002 398 STRIDE RAIL END CAP 2 805P-26
306 STICKER - GROUND WIRE 1 000-063-004 399 WHEEL & BEARING - 60002Z 2 E850-020
307 STICKER - LIVE WIRE 1 000-063-005 400 BUSHING - METAL 4 087-515-250
308 STICKER - FUSE 1A 110V 1 ]000-063-650 401 NUT - H/N (M8) 2 |001-101-080
311 SCREW - P (M5*P0.8*L8) 1 002-211-252 402 WASHER - F ( D22*D8.5*T3.0) 2 003-301-056
312 WASHER - SP (M5*P0.8*L12) 1 003-302-004 407 PEDAL CARRIAGE - NEW 1 184-050-04K
313 WASHER - S (BW5 3/16") 1 003-304-050 408 WASHER - F (D21*D10.5*T2) 2 003-301-001
320 RUBBER BLOCK 1 |E83-89 409 NUT - H/N (M10) 2 |001-101-030
321 SCREW - P (M5*P0.8*L12) 2 002-211-255 410 BOLT & NUT 2 082-013-090
324 POWER BOARD BRACKET 1 156-010-190 411 FOOT PLATE AXLE 2 082-013-071
325 SCREW - P (M5*P0.8*L12) 2 002-211-255 413 NUT - H/N (M5*P0.8) 4 001-101-070
326 HEX SPACER 4 |C575U-062 414 WASHER - F (D13*D6*t2.0) 4 003-301-045
327 SCREW - P (M3*P0.5*L6) 4 |C575U-064 416 SCREW - P (M5*P0.8*L12) 4 002-211-255
328 NUT - H (M8) 1 001-102-120 417 WASHER - F (D13*D5.2*T1.0) 4 003-301-012
329 SCREW - B/H (M8*L60) 1 ]002-205-863 419 STICKER - LEFT 1 |000-063-046
330 WASHER - F (D20*D8*T2.0) 2 003-301-028 420 FOOT PEDAL - LEFT 1 E83-30
331 NUT - H/N (M8) 1 001-101-080 420R |FOOT PEDAL CUSHION - LEFT 1 E822-282
332 SCREW - B/H (M8*P1.25*L20) 1 002-205-820 422 PEDAL SUPPORT CUSHION - GREEN 2 082-031-013
333 FLYWHEEL 1 E830-56 423 SCREW - M/H (M6*P1.0*L16) 4 002-203-021
334 FLYWHEEL HARDWARE 2 ]051-810-080 424 SCREW CLIP 4 |182-010-250
335 NUT - H (3/8") 2 001-102-042 425 NUT - H/N (M8) 2 001-101-080
339 STRIDE LINK COVER 2 805P-39 426 BUSHING - METAL 4 087-515-250
340 SCREW - B/H (5/16"*L2-1/4") 2 002-205-910 427 WHEEL & BEARING - 6000Z2Z 2 E850-020
341 WASHER - F (D20*D8*T2.0) 2 1003-301-028 428 GUIDE ROLLER BUSHING 2 |080-453-022
342 LINKAGE BOLT 2 080-430-072 429 BUSHING 4 E822-275
346 SCREW - P (M3*L15) 4 1002-212-046 430 BOLT 2 805P-81
347 WASHER - F (D7*D3.2*T0.5) 4 1003-301-029 433 SCREW - B/H (M6*P1.0*L15) 2 002-205-613
348 SPACER (D5*D3.2*L7.9) 4 E850-227 434 WASHER - F (D20*D6.3*T1.5) 2 003-301-007
350 SCREW - P (M5*P0.8*L6) 3 002-211-251 436 STICKER - LEFT 1 000-063-046
352 SCREW - P (M4*P0.7*L14) 1 002-211-067 437 STRIDE LINKAGE BOLT - REAR 2 E83-88
353 CUP HOLDER 1 |E835-353 440 STICKER - OPTIC SENSOR 1 |805P-100
354 SCREW COVER 4  |C570R-59 442 DRIVE SPINDLE 1 805P-65
356 PIVOT COVER - LOWER 1 E835-356 443 SCREW - B/H (M6*L20) 4 002-202-032
357 SCREW - P (M4*L12) 2 002-212-074 444 ROTATING CRANK BRACKET 2 E83-44
358 SCREW - P (M4*P0.7*L8) 2 1002-211-223 445 SCREW - P (M5*P0.8*L12) 6 |002-211-255
361 PLASTIC COVER 2 E875-555 452 IDLER PULLEY AXLE 1 C545U-361
362 WIRE SET PLATE 2 180-410-460 454 WASHER - F (D17*D8*T2.0) 2 020-110-020
363 SCREW - P (M4*L8) 4 1002-212-070 455 SCREW - B/P (M6*P1.0*L12) 2 002-207-150
364 WIRE BRACKET 2 |080-430-310 456 WASHER - F (D15*D6.5*T3.0) 2 |003-301-004
366 SCREW - P (M5*P0.8*L10) 2 002-211-113 457 SCREW - B/H (M6*P1.0*L15) 2 002-205-613
382 SNAP RING - (STW-25) 2 004-401-007 458 IDLER PULLEY BRACKET 1 E850-090
383 WASHER - A (D32.2*D24.2*T1) 4 |080-410-230 459 IDLER STOPPER 1 E80-115
384 WASHER - W (D33*D26) 4  |003-303-004 460 IDLER PULLEY SPRING 1 E83-41
385 WASHER - A (D32.2*D24.2*1) 2 080-430-200 461 IDLER STOPPER BUSHING 1 E80-29
386 BEARING 4 E875-572 462 BUSHING 2 000-004-910
387 WASHER - A (D32.2*D24.2*1) 2 080-430-200 464 SCREW - B/H (M5*P0.8*L.12) 4 002-230-515
388 WASHER - A (D32.2*D24.2*T1) 2 1080-410-230 467 STICKER - SPORTSART 2 |000-063-820
390 SCREW PLUG 2 E82-75 468 SCREW - P (M5*P0.8*L12) 6 002-211-255
391 SCREW - P (M4*P0.7*L6) 4 1002-211-076 470 REAR CENTER COVER 1 E835-470
392 STRIDE ADJUST COVER 2 E875-575 472 SCREW - P (M5*P0.8*L12) 5 002-211-255

Page 2 of 4

partsorders@gosportsart.com




5 arts /‘ r E840 ELLIPTICAL - LED 10/22/18
F 120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
476 WASHER - SPINDLE (D27*D17.2*T0.5) 2 051-810-180 783A |PEDAL ASSEMBLY 1 184-591-831
477 WASHER - W (D23.2*D17.7) 2 003-303-019 784 PEDAL CARRIAGE FRAME - RIGHT 1 E83-95
479 BEARING - (6003) 4 E835-479 785 LINKAGE KNUCKLE ASSEMBLY 2 E845S-785
480 WASHER - F (D20*D6.3*T1.5) 2 003-301-007 791 ROTATING CRANK COVER 2 184-591-910
481 SCREW - M/H (M6*P1.0*L15) 2 002-203-023 792 SIDE COVER - LEFT 1 184-091-920
483 ROTATING CRANK COVER 2 E835-483 792 SIDE COVER - RAW - LEFT (INCLUDE 1 082-030-035
484 COVER STRIP 2 E835-484 793 SIDE COVER - RIGHT 1 184-091-930
491 STRIDE RAIL REAR INNER COVER - L 1 E835-491 793 SIDE COVER - RAW - RIGHT (INCLUDE 1 082-030-045
492 STRIDE RAIL REAR OUTER COVER - L 1 |E835-492 794 LINKAGE KNUCKLE 2 |E835-794
493 ASSEMBLY CARD 1 E835-493 795 SPINDLE WEDGE PIN 2 181-891-250
494 WIRE CLIP - (3/8") 3 000-076-450 797 SPINDLE & PULLEY 1 E835-797
495 SCREW - P (M5*P0.8*L8) 3 002-211-252 798 SPINDLE & PULLEY (WITH TOOL) 1 E825-162
701A |DISPLAY ASSEMBLY - COMPLETE - 900MHz |1 184-091-011 799 IDLER PULLEY 1 E83-48
703 ENTERTAINMENT CAP 1 C545U-703 801 STATIONARY HANDLE COVER - LEFT 1 E835-801
708 HEADPHONE JACK 1 T652-448 802 SUPPORT ARM - LEFT 1 E835-802
708A |HEADPHONE JACK -V2.0 1 158-691-080 803 FLYWHEEL ASSEMBLY 1 E845-803
711 HTR RECEIVER BOARD & WIRE 1 C575U-711 803.1 |DRIVE BELT - (500J8) 1 E83-50
713 DISPLAY BACK PLASTIC 1 184-091-130 804 SUPPORT ARM - RIGHT 1 E835-804
741A |PEDAL ASSEMBLY 1 184-591-831 805 STATIONARY HANDLE COVER - RIGHT 1 E835-805
742 PEDAL SUPPORT PLATE 2 E83-31 807 LEVELER FOOT 2 G572U-429
743 PEDAL CARRIAGE BOLT 2 |181-891-230 810 MAIN FRAME 1 |184-091-310
744 PEDAL SUPPORT PLATE AXLE 2 E83-32 812 LEVELER FOOT 1 S770-427
745 PEDAL SUPPORT CUSHION - GREEN 2 E875-791 813 LEVELER FOOT 2 C570U-69
746 BOLT & BUSHING 2 E822-417 814 TRANSPORT WHEEL AXLE 1 E83-64
747 GUIDE ROLLER BOLT & NUT 2 |181-891-270 815 POWER CORD PLUG 1 |E845-815
748 GUIDE ROLLER & SPACERS 2 E835-748 816 PEDESTAL COVER ASSEMBLY 1 184-091-360
749 PEDAL CARRIAGE FRAME - LEFT 1 E83-33 821 MODEL BOARD ASSEMBLY 1 187-591-540
750 STRIDE COVER - LEFT 1 E835-750 822 EUP BOARD 1 E845-822
751 STRIDE RAIL 2 E835-751 823 POWER BOARD - DISPLAY 1 E845-823
752 STRIDE RAIL BOLT 2 E83-97 AO01 WIRE - BLUETOOTH BUTTON 1 C575U-010
753 STOPPER 2 A916-37 A02 USB BOARD 1 C575U-063
756 STRIDE ARM - LEFT 1 184-091-560 A04 HTR RECEIVER BOARD 1 C575U-044
759 SHOULDER COVER - LEFT 1 E845-759 A05 WIRE - HTR BOARD TO DISPLAY 1 C575U-043
760 STRIDE MOTOR - LEFT 1 805P-12 AO06 HEADPHONE JACK - V1.0 1 S770-259
761 STRIDE LINK COVER - LEFT 1 E835-761 AO07 WIRE - BOOTLOADER 1 C575U-101
762 GUIDE ROLLER - LOWER 2 |805P-16 A08 WIRE - USB CHARGER 1 |C575U-102
763 GUIDE ROLLER BOLT & NUT 2 E835-763 A09 CSAFE BOARD 1 C575U-153
764 CUP HOLDER ASSEMBLY 1 184-091-640 A10 WIRE - CSAFE & USB 1 C575U-155
765 CUP HOLDER - LEFT 1 E835-765 A11A |DISPLAY CONTROL BOARD - V2.0 1 154-520-013
766 CUP HOLDER - RIGHT 1 |E835-766 A11A |DISPLAY CONTROL BOARD - V3.0 1 |154-520-014
767 CUP HOLDER - BOTTOM 1 E835-767 Al2 WIRE - DISPLAY TO PED 1 E845-A12
768 LINKAGE BOLT ASSEMBLY 2 805P-40 Al3 WIRE - LED LIGHT 1 S715-017
769 STRIDE LINKAGE - LEFT 1 E83-69 Al WIRE - DISPLAY TO HEADPHONE 1 058-627-040
770 STRIDE LINKAGE REAR BOLT 2 E822-424 A36 WIRE - DISPLAY TO STRIDE 1 E875-604
774 PEDESTAL 1 184-091-740 A37 WIRE - LEFT STRIDE HARNESS 1 805P-76
775 STRIDE ARM - RIGHT 1 184-091-750 A38 WIRE - RIGHT STRIDE HARNESS 1 805P-77
776 SHOULDER COVER - RIGHT 1 E845-776 A39 WIRE - PEDESTAL TO DRIVE 1 E845-A39
778 STRIDE MOTOR - RIGHT 1 805P-05 A40 DRIVE BOARD - 110V 1 E845-A40
780 STRIDE LINK COVER - RIGHT 1 E835-780 A42 WIRE - MODEL NUMBER BOARD 1 E875-248
781 STRIDE LINKAGE - RIGHT 1 E83-82 A43 EUP BOARD - V1.6 1 T655-468
782 STRIDE COVER - RIGHT 1 E835-782 Ad4 WIRE - SWITCH TO DRIVE BOARD 1 E845-A44
Page 3 of 4

partsorders@gosportsart.com




spﬂrtS/‘ rff esa0

ELLIPTICAL - LED

10/22/18

120VAC
BBL  Description QTY Part Number BBL Description QTY Part Number
A45 WIRE - SWITCH TO DRIVE BOARD 1 E845-A45
A46 WIRE - EUP TO DRIVE 1 E845-A46
A47 FILTER - 110V 1 E845-A47
A48 POWER BOARD - DISPLAY - V2.1 1 E845-A48
A49 WIRE - POWER TO DRIVE 1 E845-A49
A50 ON/OFF SWITCH 1 |T655-427
A51 POWER CORD 1 E82-62
A54 WIRE - SWITCH TO FUSE 1 6300-58
A55 FUSE - 1A 110V 2 |F1AT-01
A56 FUSE HOLDER - NEW STYLE 1 |T645-425
A57 WIRE - STRIDE SET 1 E845-A57
A59 OPTICAL SWITCH 1 805P-61
A60 WIRE - OPTICAL SWITCH TO DRIVE 1 E845-A60
T701 |HARDWARE KIT 1 E845-T701

partsorders@gosportsart.com

Page 4 of 4



OPTION

L

Grease gun kit

Di&g%gm

Tool Needed

EBA-F101EB

EBA-F101C

EBA-F101D

EBA-F101E

CAQ-F101F

OPTION

AN NGRS EIVE B

CAT-F101F

OPTION

—
CX

'%
S
R

N

2
il

[ xternal

TV rock

Owner 's manual

HRC

Pod
B S CHANGE DESCRIPTION CUANGE | NamE ﬁﬂ@% . ONITS | MM |SALES BLOW UP DIAGRAM [PEGRA [ p, 7oy 0
2015.06.05 Pow%?EETBK—HMEE&%CM—HM M @ EUT&%@ BY arY 1 E840
RESTRICTED USAGE | o veRsIon| AL | XX MODEL
PLEASE DON'T FORVARD T ANYONE \HO ISN'T AUTHRIZED | BY ratin | 112




/708

DHTE CHANGE DESCRIPTION CRANGE ] NaME
2016.0113 | ANBEATYV WARERAME peTEOIOseN | bkt
20180223 | AN () RSB A  IAEAMEILGD), 5K 707 03-20151204T | FAEE

SoRtSAlLts

FITNIESS

RESTRICTED USAGE
PLEASE DON'T FORVARD 0 ANYNE. WHI TSN AUTHIRIZED

DIAGRAM

UNITS | MM [SALES BLOW UP DIAGRAM| o FRA-F101B-R
DRAWN :
BY QTY 1 FE840
VERSION| B1 XX MODEL
VERIFIED
BY RATIO IS




CHANGE CHANGE DESCRIPTION CRANGE | v - TS | MM_|SALES BLO UP DIaGRAM |g™™ |EBA-F101C-B
2016.05.09 @iﬂé‘ﬂu@, B LT A B T AR A TR AR e sp @r tSA BY Ty 1 E840
2016.12.05 zﬁ}g #rig[785] BEY RESTRICTEDﬁJHSng,@S — VERSIIN| B3 | XX MODEL
ustole | A s £ | PLEASE DON'T FIRVARD T0 ANYINE VHD ISN'T AUTHIRIZED | B ratio | 1116




803

SPoRtsAt

CIANEE CHANGE DESCRIPTION CHANGE | NamE
20150429 | AN Q) =R o
pus06ls | 4Y PRESRBEED, Q) GDCDmA BeE

[FITNIESS
RESTRICTED USAGE

PLEASE JON'T FIRVARD TO ANYONE WHO TSN'T AUTHLRIZED

816
UNITS SALES BLOW UP DIAGRAM |DIAGRAM _ _
DRAWN MM ND. FBA-F101D-B
BY aTY 1 £840
VERSION| BO XX MODEL
VERIFIED
BY 1119

RATIO




